
Initial Environmental Examination 

April 2017 

PAK: Punjab Intermediate Cities Improvement 

Investment Project  

Sahiwal City 

Prepared by the Saaf Consult B.V., Netherlands, Joint Venture with Dev-Consult, Pakistan and 

NEC Consultants Private Limited, Pakistan, and M J Edge for the Asian Development Bank.

Punjab Intermediate Cities Improvement Investment Project (RRP PAK 46526)

http://www.adb.org/Documents/RRPs/?id=46526-007-3


 

 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
This initial environmental examination is a document of the borrower. The views expressed 
herein do not necessarily represent those of ADB's Board of Directors, Management, or staff, 
[...]
network is reported to be old, in poor condition and suffers from frequent blockages and 
collapsed sewers. There is reported to be contamination of the water supply system from 
sewage due to the poor condition of both the water and sewerage network, the proximity of 
the water supply and sewerage pipes, and since the water supply pipelines are at times not 
pressurized. 
 

47. Current domestic wastewater generation from Sahiwal city is about 48 million gallon per 
day – (MGD) (Peak Wet Weather Flow). The wastewater is conveyed from the city through six 
minor and four major disposal stations, located at different locations of the city. It is ultimately 
disposed either into the Nullahs (natural wastewater drains) or is used by farmers to irrigate their 
crops. In one case, the wastewater from a major disposal station is directly discharged into the 
canal (L-9) that passes along the Grand Trunk Road. The EPA has already filed a case against 
the Sahiwal MC for discharging untreated wastewater from the Manzoor Colony Disposal Station 
to the L-9 canal. In another case, wastewater is discharged into a scarp drain. The wastewater is 
conveyed from the city through six minor and four major disposal stations, located at different 
locations of the city. 
 

48. Since Sahiwal is not as industrialized as many other intermediate cities in Punjab, 
industrial effluent is not a serious issue in the present context. However, in the future, Sahiwal is 
expected to become the hub of the main trade route coming from the Economic Corridor with 
China. Industrialization in Sahiwal can be foreseen, however, it is not possible to predict the 
scale of its future industrialization and the nature of its future industries. At present, a minor 
quantity of industrial effluent is mixed with domestic wastewater, due to the presence of few 
small-to-medium-sized industries in the city. This is the untreated wastewater. There is no 
wastewater treatment plant at the city to treat both domestic and industrial effluent. 
 

49. At present, Sahiwal has no separate storm water drainage infrastructure to deal with 
rainfall runoff. However, given that rainfall is minimal for 9 to 10 months of the year, the MC 
administration does not believe that a separate storm water drainage system is required. The 
pre-feasibility study, carried out by the ADB, under the “Punjab Intermediate Cities Improvement 
Investment Program (PICIIP),” recommends the construction of a sewage treatment plant for the 
treatment of city wastewater prior to its disposal into the canal. The STP site has been selected 
and the design is being carried out under the feasibility study. 
 

ii. Proposed Projects 

a. Sewerage Network Improvement 

50. The sewerage collection system requires sewer replacements (12.87 KM) in areas 
where leakages or settlement of the sewer line has been experienced. These areas of 
sewer replacement are shown in Table-3.2: 
 

 
 
 



 

30 

Table-3.2: Proposed Sewer Replacement Requirements 
 

# From To Diameter (mm) Length (KM) 
1 Jogi Town Mission Hospital 600 1.50 
2 Mazdoor Pulli Dr. Daud Chowk 450 1.00 
3 Ghausia Colony  229 1.66 
4 New Mohalla Fareed Gunj  229 2.36 

5 Muslim Bin Aqeel Colony 
& Labour Colony 

 229 6.35 

 
The intervention location of sewers replacement is shown below: 
 

   

b.  Rehabilitation of Sewage Disposal Stations 

51. The four major disposal stations, 89/6R, Fareed Town, Manzoor Colony and Kacha 
Pacca Noor Shah will be converted into pumping stations and sewage will be conveyed from 
these pumping stations through trunk mains to a centralized wastewater treatment plant. 
 

52. Minor Disposal Stations will be rehabilitated to act as overflows in case of emergency, 
but will be taken out of service for normal operation. Improvement and renovation of minor 
disposal stations (6 in numbers) including provision of new pump, motors and MCUs and civil 
repair of rooms will be carried out to act as a standby setup for emergency. The sewerage 
conveyance system will be modified to enable sewage to flow to the four main Disposal 
Stations (Pumping Stations) and only in emergencies flow to the minor Disposal Stations.  

 



 

31 

c. Trunk Main from Four Major Disposal Stations to STP and Gravity Lines from Six 
Minor Disposal Stations to Four Major Disposal Stations 

 

53. At present there are four major and six minor disposal stations which dispose sewage of 
Sahiwal city. It is proposed and designed that the pumping system of six minor disposal stations 
will remain intact and only used in case of emergency. In routine, these six minor disposal 
stations will be connected with four major disposal stations through gravity sewers. Trunk main 
will be laid down from four major disposal stations to STP for the conveyance of wastewater of 
Sahiwal city to STP for treatment.  

 
Intervention location of six minor and four major disposal stations and trunk main from four 
major disposal stations to STP is shown below: 

 

 
 

d. Proposed Sewage Treatment Plant 

54. Location: The proposed project site is located towards southwest outskirts of the Sahiwal 
city, where sewage from the existing town boundary will be conveyed. The existing disposal 
stations will be converted into pumping stations to pump sewage from the collection system into 
the trunk mains conveying sewage to the treatment facilities. It is about 500 meter away from 
newly developing residential scheme called Three Marla Scheme of MC Sahiwal (East Side of 
the site). After surveys and consideration of alternatives, government selected parcel of land in 
Chak No. 95/6-R. This plant is being constructed on agriculture land. Total land area is 4.5 ha 
(45,621 m2).  

 
55. Three sides of the site are surrounded with agricultural land (East, West, North) and one 

side is along the unpaved passage adjacent to the right bank of canal (South) i.e. Lower Bari 
Doab (LBD). The Three Marla Housing Scheme is located at about 500 meter away from the 



 

32 

site at eastern side whereas two villages 95/6-R and 94/6-R are located at northern side of the 
site at about 1 KM distance.  
 

56. Designed Flow: The average design flow of STP is 20 – 27 MGD (90,909 – 123,636 
m3/day). The peak flow will be 40 MGD (181,182 m3/day). 
 

57. The design characteristic of sewage of Sahiwal city which shall be treated in STP is 
given in Table-3.3. 
  

Figure-3.1: View of Proposed STP Site 
 

 
View of Three Marla Housing Scheme at Back Side (Eastern Side)   

Table-3.3: Adopted Sewage Design Characteristics 
 

Parameter Unit Design Value 

Total Suspended Solids (TSS) mg/L 200 

5-Day Biochemical  Oxygen Demand, BOD5 mg/L 250 

Chemical  Oxygen Demand, COD mg/L 500 

Total Dissolved Solids (TDS) mg/L 1,100 

Source: STP Design Report 
 

58. The influent and effluent characteristics of STP are given in Table-3.4.  
 

Table-3.4: Raw and Treated Wastewater Characteristics 
 

Parameter PEQS Design Concentration Required 
Efficiency (%) 

Influent Effluent 
BOD5 @ 20°C (mg/L) 80 250 50 80 
COD (mg/L) 150 500 150 70 
TSS (mg/L) 200 200 100 50 

Source: STP Design Report 
 



 

33 

59. After comparing all the suitable treatment technologies (Comparison of alternative 

technologies is provided in section D), it is evident that only Trickling Filter with Primary Settling 

is the most efficient biological process in STP conditions and thus selected. 

Tricking Filter Process: In this process, the settled wastewater is allowed to trickle down over a 
circular deep bed of coarse aggregates filter or plastic media filter. The microbial film, developed 
on the surface of filter media over time, treats the wastewater. A part of this film, washed away 
by the hydraulic action of trickling wastewater, is separated in secondary clarifier, in form of 
humus sludge, disposed of after sludge treatment, or returned for digestion into the UASB 
reactor, if applicable. 

 
60. Following are the key components of treatment system and facilities proposed for STP. 

 
Water Line 
 
o Wastewater Screen Chamber (Coarse) 
o Wastewater Pumping Station 
o Wastewater Screen Chamber (Fine) 
o Grit Chamber 
o Primary Sedimentation Tank 
o Primary Sludge Pumping Station 
o Trickling Filters 
o Secondary Sewage Pumping Station 
o Secondary Sedimentation Tank 
o Secondary Sludge Pumping Station  

 

Sludge Line 

 

o Sludge Thickening in Combined Sludge Thickeners 
o Thickened Sludge Pumping Station 
o Sludge Digester 
o Digested Sludge Pumping Station 
o Sludge Dewatering (Conventional Sand Drying Beds) 
 

61. The Figure 3.2 and 3.3 is the process flow diagram and proposed lay out plan of STP 
respectively.  

 
62. Sludge Production, treatment and Disposal:  In STP, the sludge will be generated from 

the primary and secondary sedimentation tanks. Primary and secondary sludge will be 
thickened in Combined Sludge Thickeners. The thickened sludge would then need to be 
digested in Anaerobic Sludge Digester, in order to stabilize sludge, i.e. minimize microbial 
activity. Digested sludge would then be dewatered, in order to reduce its volume and to render it 
suitable for transportation for disposal or land application, as the case may be. The most 
appropriate method of sludge dewatering and drying, under local conditions, is Sludge Drying 
Beds. Same is adopted for the project. About 7.9 ton dry sludge will be produced daily.  
 

iii. Alternatives 

 

63. Treatment Options: In prefeasibility study two options are discussed for sewage 
treatment. Option-1 is considered for four small decentralized sewage treatment plants at four 
major disposal stations. Option-2 is considered for one centralized treatment plant. Option-1 is a 
short term, primary treatment option only due to shortage of land availability. Option-2 is 
considered long term for complete treatment with sufficient land availability.  



 

34 

64. Alternative Treatment Technologies: Comparison of alternative technologies for STP 
design is given in Table-3.5 and 3.6.  
 

65. Trunk main and other sewers routing is carried out in a way manner to use the most of 
the existing sewers and avoid laying new sewer lines 



                                  

 

36 

 

Figure-3.2: Process Flow Diagram of STP 

 



 

37 

Figure-3.3: Proposed Layout Plan of STP 
 

 
 



                                  

 

38 

 

Table-3.5: Comparative Analysis of Alternate Treatment Processes 
 

Treatment Processes Advantages Disadvantages 

Facultative Pond (FP) ­ Simple construction, operation and 
maintenance 

­ Low operating cost 
­ No equipment 
­ Practically no energy requirement 
­ Satisfactory resistance to load variations 
­ Sludge removal only necessary after periods 

of  20 years 

­ 85% BOD removal 
­ High land requirement (650 acres) 
­ Difficulty in satisfying restrictive discharge standards 
­ Possible algal removal requirement from effluent 
­ Variable performance with climatic conditions (temp and 

sunlight) 
­ Possible insect & vegetation growth in ponds 

Flow Through Complete 
Mix Aerated Lagoon 
(CMAL) 

­ Sufficient nutrient removal  
­ Lowest land requirement among pond systems 
­ Reliable process as long as it is properly 

supervised 
­ Reduced possibility of odor, insects and 

worms 

­ 85% BOD removal 
­ Land requirement still very high (130 acres excluding 

sedimentation tanks) 
­ High energy consumption 
­ Require complete sludge management 
­ Noise and aerosol problem 

Sequencing Batch Reactor 
(SBR) 

­ > 95% BOD removal 
­ Satisfactory nutrient removal  
­ Low land requirement (but higher than UASB) 
­ Reliable process as long as it is properly 

supervised 
­ Reduced possibility of odor, insects and 

worms 
­ Operational flexibility 

­ High construction and operational cost  
­ Requires equalization tank 
­ High energy consumption, higher than other activated 

sludge systems 
­ Highly sophisticated operation & controls 
­ Higher level of maintenance associated with more 

sophisticated controls, automated switches, and 
automated valves 

­ Require complete sludge management 
­ Possible noise and aerosol problem 

High Rate Trickling Filter 
(HRTF) 

­ > 90% BOD removal 
­ Low land and energy requirement 
­ Conceptually simpler than AS 
­ Operation flexibility 
­ Better resistance to load variations 
­ Reduced possibility of bad odor 
­ Better sludge thickening than AS 

­ High construction cost 
­ Relative dependence on air temperature 
­ Sensitive to shock loading 
­ Complete sludge management is required 
­ High head loss 
­ Possibility of flies and mosquitoes 

Rotating Biological ­ 90% BOD removal ­ High construction and operation cost 



 

39 

Contactors (RBC) ­ Frequent nitrification achieved 
­ Very low land requirement 
­ Conceptually simpler than AS 
­ Reduced possibility of bad odor 
­ Reduced head loss 

­ Possibility of dead zones and solid accumulation 
­ Usually the discs need to be covered 
­ Relative dependence on air temperature 
­ Complete sludge management is required 
­ System is inconsistent and unreliable 

Anaerobic Pond (AP) ­ Simple construction, operation and 
maintenance 

­ Low construction and operation costs 
­ No equipment 
­ Practically no energy consumption 
­ Rapid startup after periods of no use  
­ very low and stabilized sludge production 
­ sludge only require dewatering 

­ 70% BOD removal 
­ Difficulty in complying with quality standards & needs post 

treatment 
­ Practically no N and P removal 
­ Relatively sensitive to load variations and toxicity 
­ Highly pH and temperature dependent 
­ Possibility of generation of bad odor (H2S) 
­ Need for periodic removal of sludge 
­ Need for a safe distance from surrounding dwellings 
­ Possible insect growth 

Upflow Anaerobic Sludge 
Blanket (UASB) 

­ Tolerance to influent high organic 
concentrations 

­ Low land requirement 
­ Low construction and operation costs 
­ Practically no energy consumption 
­ possibility of energy use of the biogas  
­ very low and stabilized sludge production 
­ sludge only require dewatering 
­ Rapid startup after periods of no use 

­ 70% BOD removal 
­ Difficulty in complying with quality standards 
­ Usually need post treatment 
­ Influent variation can upset balance between 

methanogenesis and acid formation 
­ Highly pH and temperature dependant 
­ Practically no N and P removal 
­ Possibility of generation of odorous and corrosive gas 

(H2S) 
­ Initial startup is generally slow, (6 months) 
­ Relatively sensitive to load variations and toxicity 
­ SRT cannot be maintained at low TSS concentrations 

 
 

 

 

 

 

 



 

40 

Table-3.6: Comparison of Various Treatment Technologies under STP Sahiwal Conditions  
 

Facultative 

Ponds 

High Rate 

Trickling Filter 

Complete-mix 

Aerated Lagoon 

Sequencing Batch 

Reactor 

Rotating 

Biological 

Contactors 

Anaerobic 

Ponds 

Up-flow 

Anaerobic 

Sludge Blanket  

Maximum BOD5 Removal (%)a 

85 90 85 > 95 90 70 70 

Area Requirement (acres) 

90 – 120  2.5 – 3.5 25 – 35  3.4 – 4.5 2.25 – 3.0 9.5 – 12.5  1.3 – 1.8 

Resistance to Shock Loadings & Reliability of Results 

high moderate to high moderate to high Moderate less to moderate less Less 

Equipment & Energy Requirement 

none moderate high high high none less to none 

Operational & Maintenance Ease 

high moderate moderate less less high moderate 

Aesthetic (Nuisance) 

moderate odor & 

insect issues 

moderate insect 

issues 

sever noise & 

aerosols issues 

sever noise & varying 

aerosol issues 

moderate insect 

issues 

sever odor, color 

& insect issues 

sever odor and 

color issues 

Compatibility to  Current and Future Conditions 

less high high high moderate less less 

Sludge Production and Management Requirement 

Low moderate high high moderate low low 
a BOD5 removal is at temperature ≥ 30°C 
 
 
 

 



              

 

41 

 

C. Transport Routes Improvement Projects 

i. Current Status 
 
66. Sahiwal is traversed by the railway line and the Lower Bari Doab canal, running parallel 